ORIGINAL ARTICLE

Pyridoxal phosphate is better than pyridoxine for controlling idiopathic intractable epilepsy

H-S Wang, M-F Kuo, M-L Chou, P-C Hung, K-L Lin, M-Y Hsieh, M-Y Chang

.....

Arch Dis Child 2005;90:512–515. doi: 10.1136/adc.2003.045963

Aim: To study the difference between pyridoxine (PN) and its active form, pyridoxal phosphate, (PLP) in control of idiopathic intractable epilepsy in children.

Methods: Among 574 children with active epilepsy, 94 (aged 8 months to 15 years) were diagnosed with idiopathic intractable epilepsy for more than six months. All received intravenous PLP 10 mg/kg, then 10 mg/kg/day in four divided doses. If seizures recurred within 24 hours, another dose of 40 mg/kg was given, followed by 50 mg/kg/day in four divided doses. For those patients whose seizures were totally controlled, PLP was replaced by the same dose of oral PN. If the seizure recurred, intravenous PLP was infused followed by oral PLP 50 mg/kg/day. **Results:** Fifty seven patients had generalised seizures (of whom 13 had infantile spasms) and 37 had focal

See end of article for authors' affiliations

Correspondence to: Dr M-F Kuo, Division of (Pediatric) Neurosurgery, Department of Surgery, National Taiwan University Hospital, 7 Chung-Shan S. Road, Taipei 100, Taiwan; wanghs444@cgmh.org.tw

needed PLP to maintain seizure freedom. The remaining six responders needed PLP exclusively for seizure control. Six of the 11 responders to PLP had infantile spasms (46%); four of them needed PLP exclusively. The other five responders were in the remaining 81 patients with other seizure type. **Conclusions:** PLP could replace PN in the treatment of intractable childhood epilepsy, particularly in the

seizure. Eleven had dramatic and sustained responses to PLP; of these, five also responded to PN. Within

six months of treatment with PLP or PN, five of the 11 patients were seizure free and had their previous

antiepileptic medicine tapered off gradually. Two were controlled with pyridoxine and the other three

Accepted 13 June 2004

• he value of pyridoxine (PN) in the treatment of epilepsy cannot be overemphasised.¹⁻⁵ Since the report of Spies et *al* in 1940,⁶ several studies regarding the use of PN in the treatment of epilepsy have been reported.7-12 After the first attempt to treat West syndrome with high dose vitamin B₆ (that is, PN),13 PN has been recognised as a treatment of choice in West syndrome.^{14 15} Vitamin B₆ consists of three closely related pyrimidine derivatives: PN, pyridoxal, and pyridoxamine and their respective 5'-phosphorylated esters. The former three natural compounds are absorbed in the jejunum and enter the circulation in mainly the nonphosphorylated forms.¹⁶ A proportion of the absorbed vitamin B₆ is transported to the liver; it enters the hepatocytes by diffusion followed by metabolic trapping. After phosphorylation by pyridoxal kinase, pyridoxine phosphate and pyridoxamine phosphate are oxidised to pyridoxal phosphate (PLP), which is then bound by apoenzymes or released into plasma. Because essentially all tissues have pyridoxal kinase, but few have significant amounts of the pyridoxine phosphate or pyridoxamine phosphate oxidase, it is thought that the liver is responsible for converting dietary PN and pyridoxamine to pyridoxal, and that other tissues take up pyridoxal from the circulation and convert it to PLP.17 PLP, the most important member of the vitamin B₆ group, is the active coenzyme for more than 100 enzymes, including glutamic acid decarboxylase (GAD), an enzyme involved in gamma-amino butyric acid (GABA) synthesis.18 It was once believed that the inability of GAD to synthesise adequate GABA in the brain contributes to pyridoxine dependent epilepsy (PDE).16 19 However, some recent studies suggested that there might be other proteins involved in the metabolism of GABA that are responsible for PDE rather than mutation of GAD.^{19 22 23}

The difference between PN and PLP in seizure control had not been noted until our previous report of a female infant whose seizures were controlled by PLP but not by PN.²⁰ It was speculated that the pathway from absorption, transportation,

Conclusions: PLP could replace PN in the treatment of intractable childhood epilepsy, particularly in the treatment of infantile spasms.

phosphorylation, and oxidation of PN to PLP in this case may be defective.²⁰ Clayton *et al* reported a case of neonatal epileptic encephalopathy, which responded dramatically to PLP.²¹ Defective conversion of PN to PLP due to deficiency of pyridox(am)ine phosphate oxygenase was thought to be the cause.²¹ This open prospective study was designed to evaluate the efficacy of PLP therapy in children with intractable epilepsy and to determine the differences in the antiepileptic effects of PN and PLP.

METHODS

From April 1999 to March 2001, with permission from our Institute Review Board, children with intractable seizures who fulfilled the following criteria were enrolled in this study after the consent of their parents or caregivers: (1) the seizure frequency was more than once per day; and (2) the epilepsy had persisted for more than six months under regular administration of more than three kinds of antiepileptic drugs (AEDs) but without vitamin B_6 . Those with underlying structural (congenital malformation, tumour, chromosomopathy, and dysmorphic syndromes), infectious (febrile seizure, gastroenteritis, meningitis, and encephalitis), or metabolic (inborn error of metabolism, electrolyte, and endocrine disorders) aetiologies were excluded. MRI (T1 and T2) of brain, serum electrolytes, lactate, pyruvate, urine organic acid (GC-MS), and serum amino acid (Tandem-MS) studies were all negative. Their age at onset, and seizure type, frequency, and duration were recorded in detail.

All patients enrolled in this study received the same protocol as illustrated in fig 1. After admission to the epilepsy ward, patients were infused intravenously with PLP (10 mg/ kg) while being monitored by electroencephalography (EEG)

Abbreviations: AED, antiepileptic drug; EEG, electroencephalography; GABA, gamma-aminobutyric acid; PDE, pyridoxine dependent epilepsy; PLP, pyridoxal phosphate; PN, pyridoxine

for fear of electrocortical voltage suppression. Infusions of 10 mg/kg/day were then given in four divided doses over the following three days. If the seizure recurred within 24 hours, another 40 mg/kg of PLP was infused, giving a total dose of 50 mg/kg PLP. A dose of 50 mg/kg/day of PLP was then given in four divided doses for three days. If the seizures did not recur, the parenteral form of PLP was replaced with oral PN of the same dose. In cases of seizure recurrence, PLP was infused again to control the seizure; the oral form of PLP (50 mg/kg/day) was used instead of PN for further seizure control. For those patients free of seizures for one month, previous AEDs were gradually tapered one by one at our epilepsy clinics. EEG was performed when seizures improved or deteriorated. To determine the lowest dosage of PN or PLP for seizure control, a dose of less than 50 mg/day was reduced once a week. This kind of dosage reduction was not encouraged to be done by the caregivers, and they were informed of the possibility of seizure recurrence. Patients treated with high dose vitamin B₆ were carefully monitored for symptoms and signs of vitamin B₆ intoxication (such as skin rash and photosensitivity). Both sensory and motor nerve conduction velocities were measured at three month intervals in these patients.

Other treatment programmes for epilepsy, such as those involving new AEDs, ketogenic diet, and epilepsy surgery were available to those patients who did not respond or only partially respond to the present treatment protocol.

RESULTS

During the period of this study, 574 children with active epilepsy were referred to our Paediatric Neurology Department. After appropriate management, 219 patients had medically intractable epilepsy. Excluding those with underlying structural, infectious, and metabolic disorders, 94 children (59 boys and 35 girls), aged between 8 months and 15 years, were defined as having idiopathic intractable epilepsy and were enrolled in this study. This group accounts for 16% of the children with epilepsy. The mean age at onset of seizure was 64 months. The major seizure types were focal type in 37 patients and generalised type in 57 patients. The latter group included 13 patients with infantile spasms.

Eleven of the 94 patients responded dramatically to intravenous infusion of PLP, achieving a seizure-free status (table 1). Three of the 11 patients responded to a dose of 10 mg/kg/day (cases 7, 8, 11). The other eight patients needed a dose of 50 mg/kg/day. When the oral form of PN

was used to replace parenteral form of PLP, seizures recurred in 6 of the 11 patients (cases 1, 2, 5, 6, 10, 11). Intravenous infusion of PLP controlled the seizures again within one week. The oral form of PLP was then used for further seizure control in these cases who were categorised as the "PLP maintenance group" (four with infantile spasms, two with focal epilepsy; four older than 2 years). The seizures were controlled successfully with oral PN in the remaining five patients. They were categorised as the "PN maintenance group". Three of the six patients in the PLP maintenance group and two of the five patients in the PN maintenance group patients remained seizure-free after other AEDs were tapered off over an average of 11 months. The remaining six patients needed 1–3 kinds of AEDs to control their seizures in addition to PLP or PN.

According to seizure type, vitamin B_6 (including PLP and PN) was effective in five of the 81 seizures other than infantile spasms (6%). However, vitamin B_6 had a satisfactory effect in 46% (6/13) of the patients with infantile spasms. The infantile spasms in these patients began before the age of 15 months, and the age of receiving B_6 therapy was under 18 months. The mean age of seizure onset in vitamin B_6 responders and vitamin B_6 non-responders was 6.3 and 72 months respectively. The eldest responder to vitamin B_6 therapy was 15 years of age.

The mean age at onset of seizures in the PN maintenance group was 6.6 months. The dosage of PN for seizure control in this group ranged from 5 to 40 mg/kg/day (average, 18 mg/ kg/day). The mean age at onset of seizure in the PLP maintenance group was 6.3 months. The final dosage of PLP was 41, 36, and 28 mg/kg/day, respectively, in three patients after the caregivers reduced the dosage from 50 mg/kg/day for economic reasons. The other three patients in the PLP maintenance group continued to take the initial dosage of 50 mg/kg/day calculated on the basis of their initial body weight, without increasing the dose for the increasing weight. At the latest follow up, their dosages of PLP were 38, 30, and 7 mg/kg/day, respectively, without seizure recurrence. The average of the final dosage of PLP in the PLP maintenance group was 30 mg/kg/day, which was significantly higher than the average dosage of PN (18 mg/ kg/day) in the PN maintenance group.

No immediate EEG suppression occurred in our patients after intravenous infusion of PLP. Significant improvement in follow up EEG was noted for those free of seizures with vitamin B₆. There was no toxicity or other side effects of



Figure 1 Vitamin B₆ treatment protocol for children with idiopathic intractable epilepsy. IIE, idiopathic intractable epilepsy; PLP, pyridoxal phosphate; PN, pyridoxine. (+), seizure recurs; (-), seizure free.

Case no.	Seizure type	Gender	Age at treatment	Age at onset of seizure	EEG before vitamin B ₆	EEG after vitamin B ₆	PLP or PN maintenance	Final dosage of PN or PLP (mg/kg/day)	Other AED (kinds)	Duration of follow up
-	IS	Ļ	8 mth	1 mth	Hypsarrhythmia	Focal	PLP	41	1	12 mth
2	IS	÷	14 mth	3 mth	Hypsarrhythmia	Focal	PLP	36	+ (2)	12 mth
ო	IS	÷	15 mth	9 mth	Hypsarrhythmia	Negative	M	20	I	6 mth
4	IS	E	18 mth	6 mth	Hypsarrhythmia	Focal	N	18	+ (1)	24 mth
5	IS	÷	4 y	15 mth	Multifocal	Negative	PLP	38	I	12 mth
6	IS	E	5 y	3 mth	Generalised polyspike	G polyspike	PLP	30	+ (3)	30 mth
7	U	÷	2 Y	5 mth	Generalised polyspike	G spike	N	ω	+ (1)	28 mth
œ	U	÷	6 Y	3 mth	Generalised polyspike	G polyspike	M	5	+ (1)	18 mth
6	ш	E	13 mth	8 mth	Multifocal	Focal	N	40	I	15 mth
10	Ľ	E	2 y	7 mth	Multifocal	Multifocal	PLP	28	+ (2)	21 mth
Ξ	ш	٤	15 y	9 mth	Generalised polyspike	Negative	PLP	7	I	18 mth

Wang, Kuo, Chou, et al

vitamin B_6 in our patients during the 6–30 months of therapy. Examination for sensory and motor nerve conduction velocity every three months also found no abnormalities.

The effect of PLP did not occur in an all-or-none fashion. Six patients had a 25–50% decrease in their seizure frequency, and a 15 year old boy had a paradoxical increase in seizure activity under PLP add-on therapy. These patients used other antiepileptic regimens, such as new AEDs, ketogenic diet, and epilepsy surgery for their seizure control.

DISCUSSION

Baxter, in 1999, commented: "Because of the rarity of pyridoxine dependency, trials of pyridoxine for seizures are frequently unrewarding".4 However, patients with PDE usually present with intractable seizures that prevent normal activity, and they finally suffer from developmental and mental retardation if their seizures are not well controlled.²⁴⁻²⁶ In patients with PDE, a sufficient dosage of vitamin B_6 may cause improvement by normalising the glutamate level in the cerebrospinal fluid.²⁷ Vitamin B₆ is not only used in PDE, but is also widely used as an adjuvant therapy for seizure control. Based on the results of a randomised, controlled trial of intravenous PN (up to 50 mg/kg) infused within 2-4 hours of seizure in Chinese children, it was thought that PN is an effective, safe, well tolerated, and relatively inexpensive adjuvant to routine AEDs for the treatment of recurrent seizures.²⁸ To confirm the diagnosis of PDE, vitamin B₆ is stopped, and any subsequent seizure recurrence must respond to further doses of vitamin B₆ again. We did not perform this diagnostic procedure to achieve the diagnosis of "PLP dependent epilepsy" in the six cases of our PLP maintenance group (three were younger than 2 years old; three were older than 4 years old) because of humanitarian considerations. We believe that a placebo response was unlikely in the young children, but obviously it is necessary to control for a placebo response in older children. A double blind trial should be performed in the future.

PLP, in most studies, has been used to control infantile spasms.²⁹⁻³⁴ It has also been used to treat an adult patient with intractable status epilepticus successfully.35 Our present study showed that PLP was effective in controlling up to 46% of the patients with intractable infantile spasms. In this study the patients were highly selected according to the exclusion criteria, which included those already controlled with AEDs, steroids, or ketogenic diets. Patients with focal epilepsy and generalised epilepsy (excluding infantile spasms) had a PLP responsive rate of 8% and 5%, respectively. Until 2002, the difference between PLP and PN in the treatment of intractable epilepsy had not been reported. The authors reported a female infant with intractable seizures who was responsive to PLP therapy but resistant to PN therapy.²⁰ The biochemical finding did not mimic aromatic L-aminoacid decarboxylase deficiency, which was shown in a patient with neonatal epilepsy encephalopathy.²¹ The patients responded to PLP instead of PN. The present study shows that PLP is effective in controlling the seizures of 11.7% of children with idiopathic intractable epilepsy. The oldest patient was 15 years old. In only five of them could PN replace PLP. Since PLP can readily be a substitute for PN, and perhaps not vice versa, any patient with different ages and seizure types might benefit from PLP treatment if their seizures are difficult to control.

The necessity for EEG monitoring to detect severe electroclinical suppression at the start of vitamin B_6 therapy cannot be overemphasised, though this tragic situation did not occur in our 94 patients.³⁶ The possible side effects of vitamin B_6 after long term, high dose therapy, including neuronopathy, peripheral neuropathy with paraesthesia, hyperaesthesia, bone pains, muscle weakness, numbness or

fasciculation on bilateral extremities, contact dermatitis, and photosensitivity, should be closely monitored.35 37-41 Our patients have received vitamin B₆ therapy for a period of 6-30 months only and require regular monitoring for the presentation of vitamin B₆ intoxication.

The presence of six patients with partial response to PLP in this study raises the question of the optimal dose of PLP for the treatment of intractable epilepsy. Some studies suggested a megadosage of 300-1000 mg/kg/day of PN for the treatment of infantile spasms.4 30 35 PLP at a higher dosage might achieve better efficacy; however, the cost and safety need to be weighed up carefully. Additionally, the single case of a paradoxical increase of seizure activity after PLP treatment denotes that the antiepileptic mechanism of vitamin B₆ activity may not be simply GABA related.42

In conclusion, our data suggest that PLP is more effective than PN in some children with idiopathic intractable epilepsy, particularly children with infantile spasms. A double blind controlled trial should be conducted to confirm the efficacy of PLP in the future. The optimal dosage of PLP and the mechanism by which PLP works need to be studied further.

Authors' affiliations

H-S Wang, M-L Chou, P-C Hung, K-L Lin, M-Y Hsieh, M-Y Chang, Division of Pediatric Neurology, Chang Gung Children's Hospital, and Medical College of Chang Gung University, Taoyuan, Taiwan **M-F Kuo,** Division of Neurosurgery, Department of Surgery, National Taiwan University Hospital, and National Taiwan University College of Medicine, Taipei, Taiwan

Competing interests: none declared

REFERENCES

- Gospe SM Jr. Current perspectives on pyridoxine-dependent seizures. J Pediatr 1998;132:919-23.
- 2 Haenggeli CA, Girardin E, Paunier L. Pyridoxine dependent seizures, clinical and therapeutic aspects. Eur J Paediatr 1991;150:452-5.
- 3 Chou ML, Wang HS, Hung PC, et al. Late-onset pyridoxine-dependent seizures: report of two cases. Acta Paediatr Taiwan 1995;36:434-7.
- 4 Baxter P. Epidemiology of pyridoxine dependent and pyridoxine responsive seizures in the UK. Arch Dis Child 1999;81:431-3.
- 5 Gospe Jr SM. Pyridoxine-dependent seizures: findings from recent studies pose new questions. Pediatr Neurol 2002;26:181-5.
- Spies TD, Hightower DP, Hubbard IH. Some recent advances in vitamin 6 therapy. JAMA 1940;115:292-7
- Fox JT, Tullidge GM. Pyridoxine (vitamin B₆) in epilepsy. Lancet 1946;ii:345. Livingston S, Hsu JM, Petersen DC. Ineffectiveness of pyridoxine (vitamin B₆) in
- 8
- b Unigston 9, riso 3/4, rest set 02: interest reass of pyritoxine (viruning gyrin the treatment of epilepsy. *Pediatrics* 1955;16:250–1.
 French JH, Greuter BB, Druckman R, et al. Pyridoxine and infantile myoclonic seizures. *Neurology* 1965;15:101–13.
 Hogberg B, Hamfelt A, Hansson O. Tryptophan load tests and pyridoxal-5-
- phosphate levels in epileptic children. I. Non-progressive brain damage and degenerative brain disorders. Acta Paediatr Scand 1966;55:363–70.
- Hagberg B, Hamfelt, Hansson O. Tryptophan load tests and pyridoxal-5-11 phosphate levels in epileptic children. II. Cryptogenic epilepsy. Acta Paediatr Scand 1966;55:371–84.
- Hansson O, Hagberg B. Effect of pyridoxine treatment in children with epilepsy. Acta Soc Med Ups 1968;73:35–43. 12
- Ohtahara S. A study on the age-dependent epileptic encephalopathy. No To 13 Hattatsu 1977;9:2-21
- 14 Watanabe K. Medical treatment of West syndrome in Japan. J Child Neurol 1995:10:143-7
- 15 Ito M, Seki T, Takuma Y. Current therapy of West syndrome in Japan. J Child Neurol 2000;15:424-8.

- 16 Merrill AH Jr, Henderson JM. Vitamin B₆ metabolism by human liver. Ann N Y Acad Sci 1990;585:110–17.
- 17 Scriver CR, Whelan DT. Glutamic acid decarboxylase (GAD) in mammalian tissue outside the central nervous system, and its possible relevance to hereditary vitamin B6 dependency with seizures. Ann N Y Acad Sci 1969;**166**:83-96.
- Gospe Jr SM, Olin KL, Keen CL. Reduced GABA synthesis in pyridoxine-18 dependent seizures. Lancet 1994;343:1133-4.
- 19 Kure S, Sakata J, Miyabayshi S, et al. Mutation and polymorphic marker analysis of 65K- and 67K glutamate decarboxylase genes in two families with pyridoxine-dependent epilepsy. J Hum Genet 1998;**43**:128–31.
- Kuo MF, Wang HS. Pyridoxal phosphate responsive epilepsy, with resistance to pyridoxine. *Pediatr Neurol* 2002;26:146–7. 20
- 21 Clayton PT, Surtees RAH, DeVile C, et al. Neonatal epileptic encephalopathy. Lancet 2003;361:1614.
- 22 Battaglioli G, Rosen DR, Gospe Jr SM, et al. Glutamate decarboxylase is not genetically linked to pyridoxine-dependent seizures. Neurology 2000:**55**:309–11
- 23 Cormier-Daire V, Dagoneau N, Nabbout R, et al. A gene for pyridoxinedependent epilepsy maps to chromosome 5q31. Am J Hum Genet 2000:67:991-3.
- 24 Ekelund H, Gamstorp I, Von Studnitz W. Apparent response of impaired mental development, minor motor epilepsy and ataxia to pyridoxine. Acta Paediatr Scand 1969;**58**:572–6.
- Goutieres F, Aicardi J. Atypical presentations of pyridoxine dependent seizures: a treatable cause of intractable epilepsy in infants. Ann Neurol 1985:17:117-20
- Baxter P, Griffiths P, Kelly T, et al. Pyridoxine dependent seizures. 26 Demographic, clinical, radiological and psychometric features. Effect of dose on IQ. *Dev Med Child Neurol* 1996;**39**:998–1006.
- 27 Baumeister FAM, Gsell W, Shin YS, et al. Glutamate in pyridoxine-dependent epilepsy: neurotoxic glutamate concentration in the cerebrospinal fluid and its normalization by pyridoxine. *Pediatrics* 1994;**94**:318–21. Jiao FY, Gao DY, Takuma Y, *et al.* Randomized, controlled trial of high-dose
- intravenous pyridoxine in the treatment of recurrent seizures in children. Pediatr Neurol 1997;17:54–7.
- Takuma Y, Seki T. Long-term prognosis of intractable epilepsy with 29 symptomatic infantile spasms using a combination treatment of high-dose pyridoxal phosphate and low-dose ACTH. *Epilepsia* 1996;**37**(suppl 3):71–2. **Takuma Y**, Seki T. Combination therapy of infantile spasms with high-dose
- 30 pyridoxal phosphate and low-dose corticotropin. J Child Neurol 1996;11:35–40.
- Hirai K, Seki T, Takuma Y. Cerebrospinal fluid somatostatin in West 31 syndrome: changes in response to combined treatment with high-dose pyridoxal phosphate and low-dose corticotropin. Neuropeptides 1998:**32**:581–6.
- 32 Takuma Y. ACTH therapy for infantile spasms: a combination therapy with high-dose pyridoxal phosphate and low-dose ACTH. *Epilepsia* 1998;**39**(suppl.5):42–5.
- Ohtsuka Y, Ogino T, Asano T, et al. Long-term follow-up of vitamin B6-33 responsive West syndrome. Pediatr Neurol 2000;23:202-6
- Pietz J, Benninber C, Schäfer H, et al. Treatment of infantile spasms with highdosage vitamin B₆. Epilepsia 1993;**34**:757–63.
- 35 Nakagawa E, Tanaka T, Ohno M, et al. Efficacy of pyridoxal phosphate in treating an adult with intractable status epilepticus. *Neurology* 1997;**48**:1468–9.
- Bass NE, Wyllie E, Cohen B, et al. Pyridoxine-dependent epilepsy: the need 36 for repeated pyridoxine trials and the risk of severe electroclinical suppression with intravenous pyridoxine infusion. J Child Neurol 1996;11:422-4.
- 37 Schaumburg H, Kaplan J, Windebank A, et al. Sensory neuropathy from pyridoxine abuse. A new megavitamin syndrome. N Engl J Med 1983:**309**:445–8
- 38 Morra M, Philipszoon HD, D'Andrea G, et al. Sensory and motor neuropathy caused by excessive ingestion of vitamin B6: a case report. Funct Neurol 1993-**8**-429-32
- McLachlan RS, Brown WF. Pyridoxine dependent epilepsy with iatrogenic sensory neuronopathy. *Can J Neurol Sci* 1995;**22**:50–1.
 Ohtsuka Y, Ogino T, Asano T, *et al.* Long-term follow-up of vitamin B₆-
- responsive West syndrome. Pediatr Neurol 2000;23:202-6.
- Bajaj AK, Rastogi S, Misra A, et al. Occupational and systemic contact dermatitis with photosensitivity due to vitamin B₆. Contact Dermatitis 2001;**44**:184.
- 42 Hammen A, Wagner B, Berkhoff M, et al. A paradoxical rise of neonatal seizures after treatment with vitamin B₆. Eur J Paediatr Neurol 1998:2:319-22.